MGMIHS

WASTE MANAGEMENT MOUs & AGREEMENTS
&
WASTE RECYCLING PLANTS
(STP/ETP/WATER TREATMENT PLANT)


Lenovo
Typewritten text
MGMIHS
 
WASTE MANAGEMENT MOUs & AGREEMENTS 
& 
WASTE RECYCLING PLANTS 
(STP/ETP/WATER TREATMENT PLANT)


MGMIHS

BIOMEDICAL WASTE
MOUs & AGREEMENTS


Lenovo
Typewritten text
MGMIHS

BIOMEDICAL WASTE 
MOUs & AGREEMENTS


Towards sustainable growth

20 For _8lo__Beds.
Dr. Rajesh B‘_ _{.':r::n-l

= st ﬁi

NG et Cioutih S Somnath Malf
Project Heay

R B ETR LA F Il e B L s L

Certificate No.: MWM-BMW-2019 -2020 /




Watergrace Products

COMMON BIO MEDICAL WASTE MANAGEMENT AND TREATMENT FACILITY
AURANGABAD
SURVE NO-122, GEVRAI TANDA. PATODA SHIVAR, PAITHAN ROAD, AURANGABAD
[...]
Incident investigation
investigation of incident will be done by Environment Health Safety Officer (EHSO) incident
should be reparted in incident form with details of analysis as per incident reporting policy.

CHEMICAL SPILLAGE
a)] WHAT TO DO IN CASE OF CHEMICAL FIRE

Fire and Emergency Procedures

Response to Fires and Fire Alarms

Try to remain calm and DO NOT ENTER AN AREA THAT MAY BE DANGEROUS.

Pull the fire alarm and begin evacuation of the building in accordance with the fire plan.

Call Campus safety officer/security officer/sanitary inspector

Assure complete evacuation using assistance from others & Emergency exit plan (floor

monitors)

Manitor situation until all clear is given by Campus EHS/Security.
DO NOT LET UNAUTHORIZED PEOPLE ENTER THE AREA

Personal Protective Equipment (PPE) to be used, FOR CHEMICAL SPILLAGE listed below:
Respirator (use half mask, suitable for the fumes*)

Chemical resistant Gloves (Do not use |atex gloves)

Nitrile/ Neoprene/ PVC/Butyl gloves give Breater protection than nitrile against certain
chemicals; for example some concentrated acids,

Eye protection, Chemical resistant apron or gown { NITRILE)

Note special attention to the following chemicals: Formaldehyde. Never attempt to deal with

large spillages of formaldehyde ~ evacuate the room and sound fire alarm to call fire brigade.




MAHATMA GANDHI MISSION | DOCNO | SOP /MGM/FMS 7
HOSPITAL & MCRIAURANGABAD | ISSUE NO 2
REV NO 3
SPILLAGE POLICY DATE 07/12/17
- PAGE NO 4 of 6

"b) CHEMICAL SPILL KIT:

A spillage kit suitable for the types of chemicals being handled, as well as suitable personal
protective equipment (PPE) must be on hand in the laboratory suite.

The Department Safety Officer is responsible for ensuring the kit is maintained and that all staff
members are familiar with its use and location.

Information on handling spillages of specific hazardous chemicals should be included in the
Department.

Contents :

= 1Goggles

2 pair Gloves Neoprene 11", Lang, 1 pair Disposable, Nitrile Gloves (Large)
Bag Large, 2 Plastic Bags, Black, 3ml 23x20x48, Spill collection container.

1 Dust Pan with Brush, Polypropylene, 4 Bags Ziploc

= 2 Taps with Ties for Bags

= 2 pairs of Shoe Covers

*  Polypropylene Half Mask

Sand with neutralizer ( Boric Powder, Amonium Sulphate).

*  Absorbent Pad.

* Board of "DO NOT ENTER"

¢)  IF THE CHEMICAL IS UNKNOWN or the staffs are unable to deal safely with it

Set the fire alarm off immediately If the nature of the spillage or uncontrolled release is unknown, or if
the staff present are not trained in the use of PPE and suitable spillage kits, the fire alarm must be set off

immediately. The person who raises the alarm should await the arrival of the Trust Fire Team and the Fire
Brigade and provide details of the spillage.

Staff working on the floor directly below should also be informed where possible.

d) IF THE CHEMICAL IS KNOWN and the staff trained and equipped

* Deal with the spillage locally only if it is safe to do so

A spillage may only be dealt with locally if the nature of the spillage is known and by staff who
are trained in the use of the required PPE and chemical spillage kits.If there is any doubt about

the hazard involved or ability to deal with the size of the spillage, the fire alarm should be raised

and details given of the location and nature of the spillage to the fire team on their arrival




MAIATMA GANDIII MISSION DOC NO
SOP /MGM/FMS 7
HOSPITAL & MCRIAURANGABAD [ ISSUE NO 2
REV NO 3
SPILLAGE POLICY DATE 07/12117
PAGE NO 5of 6

e) CONTROL THE SPILLAGE

Carefully assess the situation.

First steps should be: - Inform others that you intend to deal with the spill.
Two trained members of staff should act as a response team,

Someone should watch from a safe distance, preferably through an observation window.

If a flammable liquid is spilt: - Eliminate ignition sources, such as naked flames. —
Il a large spill, contact Electrical Department, arrange to isolate electrical supply

Do not use switches in the immediate area as spark from the switch may ignite spill.
» Ventilate area and close doors.

s  Open windows (where possible).

Do not cross the spill or move further into the room to close doors.

If safe, ask others to close doors from adjacent rooms. -

Isolate spill. Consider sealing off the area and displaying warning signs on the doors.

If there is a possibility the chemical could seep to the floor below, the occupants must be warned
and evacuated.

Assemble equipment required and make preparations to deal with the spill in an adjacent but safe room. -
Personal Protective Equipment (PPE) to be used is listed below:

Respirator (use half mask, suitable for the fumes®*)
L]

Gloves (Do not use latex gloves), gloves with wide chemical resistance such as nifrile should be

used. However, neoprene, PVC or butyl gloves give greater protection than nitrile against certain
chemicals; for example some concentrated acids.

* Eye protection
e Chemical resistant apron or gown

* NOTE - If vapours penetrate the respirator and the chemical smell becomes apparent, the
wearer should leave the area and call the fire brigade. Note special attention to the following

chemicals: Formaldehyde. Never attempt to deal with Jarge spillages of formaldehyde — evacuate
the room and sound fire alarm to call fire brigade.

f) Guidelipe for Handling for Spillpge-
Departments are advised that they need to have their own appropriate chemical spillage kits on hand for

emergencies (these should include suitable PPE, or PPE needs to be prepared and readily available in the

near vicinity). In an emergency, Major spill kit will be available in department of HS Department under
Sanitary inspector,

Types of spillage kits attached as Annexure




R e

GANDILI MISS]
HOSPITAL & ON DOCNO [sop MGM/FMS 7
_ MCRIAURAN GABAD [ISSUE NO 2
) REV NO
SPILLAGL: POLICY DATE 07!132! 17
PAGE NO 6 of 6

g) Clean-Up Procedure

- When the spillage has been conta] d and it i i i

oo ihed and it 1s considered safe to return to the area, proceed with

Wearing PPE:. place the waste in a suitable container with a tight fitting lid or a suitable
sealable plastic bag (which can be later placed in a container with a lid).

Clearly label and identify the chemical waste. If the waste is volatile or fuming, the waste

container must be placed open in a fume cupboard to allow complete evaporation to take
place before sealing,

The floor and contaminated surfaces should then be washed with fresh soapy water.
On leaving the area all PPE must be removed carefully and either disposed of or washed.

Care must be taken not 1o take off the respirator and eye protection until the contaminated
gloves are first removed.

4. OTHER SPILLAGES MERCURY

In case of mercury spillage trained staff should use minor spillage kit available in respective clinical area.
Mercury should be collected after wearing of personal protective equipments by using dust pan and brush

the spilt mercury is collect in plastic container provided in spillage kit. Container should be given to bio
medical maintenance department for proper disposal of mercury.

5 REFERENCE

e Nita Patawardhan, Decontamination of the Environment, Equipment and the Skin
infections in Hospital — Associated Infections : Epidemiology , Prevention & Control . 1

st edition 2006 , Published by Jaypee Brothers , page no 82-83.

Medical School and Trust guidelines

L]

SOP for decontamination of spillages Infection Control Manual Para 37 page 86

ANNEXURE

Types of spillage kits kﬁ/\_f) y

D Rajesh B. (ol
AR 1
o LG L T :

{ b ._;:;J; , \(V A e W
Prepared By

Checked by Approved By
Dr Reeta Kataruka Dr P Isaac
Pathologist

Medical Director
Chief Quality Coord



Waste Recycling system:
1) Sewage treatment Plant
2) Effluent treatment Plant

3) Water treatment Plant


Lenovo
Typewritten text
Waste Recycling system:

1) Sewage treatment Plant

2) Effluent treatment Plant

3) Water treatment Plant


Sewage treatment Plant

Effluent treatment Plant


Lenovo
Typewritten text
Sewage treatment Plant

Effluent treatment Plant


OPERATION &
MAINTENANCE MANUAL

OF

SEWAGE TREATMENT PLANT

FOR

M/s. Mahatma Gandhi Mission
AT

Aurandabad, Maharashtra

BY

AQUACHEM ENVIRO ENGINEERS PVT LTD
104, SIDDHACHAL, NEXT TO COSMOS BANK, HANUMAN ROAD, VILE
PARLE (E), MUMBAI - 400 057

Prepared on: 28/01/2016
Prepared by: VDT
Checked by: MMN

Revised on:

OPERATION & MAINTENANCE MANUAL OF S.T.P




SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

CONTENTS

Ch;];.ter Tapic

I Introduction

I Design Criteria

111 Process Description and Methodology

111 Unit List

v Equipment List

\'% Drawings

VI Test Certificates & Manuals of Equipments

OPERATION & MAINTENANCE MANUAL OF S.T.P




SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

[ CHAPTER1 B

| INTRODUCTION B

M/s. Mahatma Gandhi Mission (MGM) is having a facility for Hospital in
CIDCO area, Aurangabad . During the daily activities of Hospital various
domestic/ effluent streams are generated from the Canteen & Toilet and Hospital
departments which are directed to the ETP/STP. The domestic streams
generated in the Hospital are treated in the sewage treatment plant to meet the
discharge norms. Effluent generated in various departments of Hospital comes
to ETP side where after giving Primary Treatment it is going ahead to STP for
next treatment.
M/s Aquachem Enviro Engineers Pvt. Ltd is the turnkey contractor for supply
and erection of ETP/STP. Entire ETP is designed for 30 m3/day capacity followed

by STP having capacity of 600 m3/day.

OPERATION & MAINTENANCE MANUAL OF S.T.P



SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

SECTION II

B DESIGN CRITERIA

POLLUTION LOAD

Effluent/Sewage Quantity Generated:

Based on the data given by MGM Hospital, the Sewage water generation will be 600
m3/day and Effluent generation will be 30 m3/day.

Following are the design parameters for the STP 600 m3/day and ETP 30 m3/day and

the operating philosophy is as given under in section IIL

Design Parameters for ETP

Parameter Unit Raw Sewage Treated Sewage
Characteristics Characteristics
Flow m3/day | 30 30
pH -- 6-8 6.5-8.5
TSS mg/lit | 300 >5
BOD mg/lit | 300 >10
COD mg/lit [ 700 >50

Design Parameters for STP

Parameter Unit Raw Sewage Treated Sewage
Characteristics Characteristics
Flow m3/day | 600 600
pH -- 5.5-8 6.5-8.5
TSS mg/lit | 300-400 >5
BOD mg/lit | 300-400 >10
COD mg/lit | 700-900 >50
0il & Grease mg/lit | 30-50 Nil
Notes:

e All parameters are mg/lit except pH

e The Basis of design is as per the details given by client.

e There is no separate treatment provided for TDS removal in STP. Therefore, as
specified, TDS in the sewage will remain un-changed.

OPERATION & MAINTENANCE MANUAL OF S.T.P



=== SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

| SECTION III

| PROCESS SCHEME AND DESCRIPTION

Effluent Treatment Plant (ETP) will consists of following units,
1. Equalization Tank
2. Flash Mixer
3. Settling Tank

Sewage Treatment plant (STP) will consist of following units,
Sewage Collection Tank

Bar Screen Chamber

0il & Grease Trap

Aeration Tank

Secondary Clarifier

Chlorine Contact Tank

Sludge Holding Tank

Final Water Holding Tank

Final Treated Water Tank

0 O N e W e

For Proposed Scheme and Description:
ETP-

1. Equalization Tank: Raw Effluent generated from various departments of
Hospital is directed by gravity flow to ETP Equalization Tank. Here all effluentis
getting equalized. After equalization effluent will pumped to Flash Mixer
Chamber

2. In Flash Mixer chemical dosing is happened to raw effluent stream. Alum and
Poly dosing is carried out so as to happen chemical reaction and flocculation
treatment. After flocculation effluent enters to Primary Settling Tank

3. in Primary Settling Tank all suspended matter present in raw effluent get
settled down at the bottom and supernatant overflows ahead to Aeration

(MBBR) tank for Secondary treatment purpose at STP side.

OPERATION & MAINTENANCE MANUAL OF S.T.P



STP-

1. Sewage Collection Tank- 1 no. is provided to equalize the sewage effluent. Coarse
aeration system viz. air grid, blower etc. is provided for pre aeration and to keep solids
in suspension. Then, equalized sewage is pumped to the Aeration Tank for Biological
treatment.
2. Bar Screen chamber:
Raw sewage effluent is directed to the first treatment unit of STP i.e. Bar Screen Chamber for
removal floating matters. Screen chamber comprises of SS screen. The floating matter is
removed regularly from the screens manually. Sewage effluent is then entered to Aeration
(MBBR) Tank by Gravity.

SECONDARY (BIOLOGICAL) TREATMENT:
Biological treatment (Activated sludge treatment) with MBBR media and diffused aeration is
provided to degrade the organic matter in the sewage with the help of bacteria.

Biological treatment, consist of following units;

e Aeration tank- 1 no with MBBR Media
¢ Diffused aeration system- Diffusers, Air blowers - 2 nos.
e Secondary Clarifier - 1 no.

e Sludge recycle pumps- 2 nos.

In Aeration tank , Mixed Liquor Suspended Solids (MLSS) is developed due to presence of
Bacteria in sewage and oxygen. The oxygen required for the bacterial growth is supplied

through Diffused Aeration system by diffusers connected to the Air blower.

After biological treatment, mixed liquor from Aeration Tank (AT) enters by gravity into
adjacent Secondary Settling Tank (SST) for solid liquid separation.

Sludge from the bottom of the SST is recycled to AT to maintain MLSS, by providing Sludge
Pumps (SP).

Excess sludge is discharged through Filter Press and disposed off suitably.

Sec. Treated effluent then enters by gravity to Chlorine Contact Tank- 1 no.

OPERATION & MAINTENANCE MANUAL OF S.T.P



TERTIARY TREATMENT:
Dual Media filter
Clarified Water from CCT is pumped to Dual Media Filter (DMF) - 1 no. for removal solids and

so as final finishing Treatment purpose.
Backwash from filter is directed to the Sewage Collection Tank and filtered eater goes ahead to
Existing old Treated Water Holding Tank from where it will pumped to Final Treated Water

Collection Tank.

TERTIARY TREATMENT
Source . Effluent/Sewage after biological treatment
(after secondary Settling Tank)

Treatment given :  Hypochlorite dosing.

Objective of treatment : e Chlorination/disinfection, removal of
traces of suspended solids, removal of
refractory organics/polishing Removal of
BOD/COD from the effluents

Resources involved : e Chlorine contact Tank

e Filter Feed pumps

e Multi grade filter

e Hypo dosing system

e Final Treated Water Tank

Effluents after secondary treatment are directed to tertiary treatment.

Chlorine contact tank is provided for chlorine dosing. Effluent is pumped to Multi grade
filter using Filter feed pumps.

From outlet of MGF filter, treated effluent is directed to Treated Water Tank.

Filtration

The effluent will pass through Multi grade filter for removal of traces of suspended

solids in the effluent.

OPERATION MANUAL FOR MULTI GRADE FILTER

INTRODUCTION:

OPERATION & MAINTENANCE MANUAL OF S.T.P



=———=——— SFWAGE TREATMENT PLANT OF MGM, AURANGABAD

Vertical Multi Grade Filters are designed for efficient working because of properly
fabricated distributors. They are meant for increased flow rates compared to Gravity
Sand Filters and can treat water of turbidity up to 50 NTU. Fine grade of Filter Sand
ensure trapping of suspended solids efficiently. The sand bed is supported by other

graded filter media through which water uniformly flows.

SPECIFICATION:

These filters are basically consists of a fabricated MS pressure vessel internally painted
with anticorrosive paint. The filter consists of necessary nozzles, bottom collecting
system and top bell mouth or a header, one charge of filter media. Externally, the unit is
provided with frontal pipe-work, a set of valves, gaskets, pressure gauge, sample cocks,

and air release pipe.

INSTALLATION:

A suitable concrete plinth of height given in the drawing shall be prepared and the
vessel is kept on the foundation putting necessary foundation bolts in the foundation
pockets. The vessel is plumbed properly and the foundation bolts are grouted. The top
cover is opened and filter media shall be charged into it. Piping connection shall be

completed as per the diagram given.

OPERATION:

NORMAL WORKING:

Before operation of the filter ensure that it has water above the sand bed level. Now
open valves V1 and V2. Adjust valve V1 to get desired flow rate at the outlet. The water
is flowing from top of the bottom inside the vessel. The suspended particles remain of
the top of sand layer. The water flowing from below is collected at the bottom and then

comes out through the outlet valves filtering all suspended solids.

open air release valves while staring the unit and close the valve when all air is released

from vessel and water starts coming out from the same.

OPERATION & MAINTENANCE MANUAL OF S.T.P



= =—=——=——SFWAGE TREATMENT PLANT OF MGM, AURANGABAD

As the dirt accumulates at the top of sand layer, the pressure difference at inlet and
outlet increases When the pressure difference exceeds 0.5 kg/cm?, the unit require

back-washing.

BACK WASHING OPERATION:

All the valves are closed. Open valves V3, V4 and V6. When all the air from air release
pipe comes out, close valves V6. Now adjust valves V4 to get correct flow rate. The dirty
water coming from V4 will go to the drain. Continue this for 5 to 10 minutes till water

becomes clear like raw water. Thereafter close valves V3 and V4.

DOWN RINSE:

Open valve V1 and V5. Adjust valves V1 and V5 so that to get slightly more flow than the
normal flow rate. Continue the operation till clear water of turbidity below 5 NTU is
obtained. After that, close valve V5 and open valve V2 which connects to activated
carbon filter. The unit is ready for normal working.

CHECK LIST:

» Always open the air release valve during initial start up of filters operation.

Remove air completely and then only close the air valve.

» During back wash operation, never open the inlet valve of the filters.

» Check the pressure drop across the filters. When pressure drop is more than 0.5

kg/cm2 or when effluent quality is not acceptable, back wash the filter.

» Never pump the effluents at vary high rate. Loop line for the pumps is provided

to control the flow rate.

» Follow the instructions as given earlier for other equipment operations.

OPERATION & MAINTENANCE MANUAL OF S.T.P



-

__==———— SEWAGE TREATMENT PLANT OF MGM, AURANGABAD

| UNIT / EQUIPMENT LIST OF EFFLUENT TREATMENT PLANT

A. UNITS (CIVIL- CLIENT’S SCOPE)
SR. DESCRIPTION SIZE CAPACITY QTY MOC
NO.
1. | Raw sewage collection tank 10 m x10 m x 3m SWD 1 RCC M30
2 Screen chamber I1mx1mx0.75mSWD 1 RCC M30
3 0il and grease tank 2mx1mx1mSWD 1 RCC M30
4 MBBR tanks 8 mx 8 mx4.2m SWD 1 RCC M30
5. | Secondary clarifier 6.5m dia X 3m swd
6. | Chlorine contact tank with baffles | 3mx3 mx3 mSWD 1 RCC M30
i Treated effluent tank Existing to be used
8 Sludge tank 2mx2mx2.5mSWD 1 RCC M30
9. | MCC Room 5mx3m i RCC / Brick
10. | Blower/chemical /Pumps room Suitable 1 RCC/Brick
11. | Filter press shed 4mx4m 1 RCC / Brick
12. | Equipment Foundations Suitable lot | Suitable
13. | Puddles, inserts plates, etc Suitable lot | Suitable
14. | Platform, railings, approach Suitable lot .
ladders, concrefe blggks Suitaple
B. EQUIPMENT LIST - AEEPL’s SCOPE
SR. DESCRIPTION SIZE CAPACITY QTY MOC KW
NO.
I ETP
1. Effluent Transfer Pumps 1.5 m3/hr@10m head 2 CI --
% Flash Mixer Agitator Imx1mx1mSWD 1 SS -
3 Tube Settler 2mx2mx25mSWD 1 MSEP =
11 STP
1. Bar Screen Suitable 1 SS --
< Sewage transfer pumps 30 m3/hr @ 10m head 2 CI, 3.73
4. 0il belt skimmer Suitable 1 PP belt 0.375
5. MBBR tank blowers- without | 350 m3/hr @ 0.55 2 CI Tsd
Acoustic hood kg/cm? head
6. Secondary clarifier Suitable 1 MSEP 0.375
mechanism
7. MBBR media Suitable Lot | PP --
8. Diffusers MBBR tank Suitable lot | Suitable -
9. Sludge recycle pump 20 m3/hr @ suitable head 2 ¢l 2.0
10 | Chlorine tank 1 m3 capacity 1 suitable -